
 
KLM Technology 

Group  
 

Practical Engineering 
Guidelines for Processing 

Plant Solutions 
 

 

 
 

www.klmtechgroup.com 
 

Solutions, Standards, Software 
 

Page: 1 of 82 

 
Rev: 01 

Reb 01 - Feb 2016 

 
KLM Technology Group 
#03-12 Block Aronia, 
Jalan Sri Perkasa 2 
Taman Tampoi Utama 
81200 Johor Bahru 
Malaysia  

 
Kolmetz Handbook  

Of Process Equipment Design 
 

WASTE WATER TREATMENT 
 

(ENGINEERING DESIGN GUIDELINE) 
 

 
Co Author: 
 
Rev 01 Apriliana Dwijayanti 

 
Editor / Author: 

 
Karl Kolmetz 

 

 

 

 

 

 

 
 

 

TABLE OF CONTENT 
 
 
INTRODUCTION 4 
 
   Scope  4 
 

General Design Consideration  5   
 
DEFINITIONS        29                                                                                                                      
[...]
dried solids vary with the type and concentration of impurities removed from water. 

 
 
 
 
 
 



KLM Technology 
Group  

 
Practical Engineering 

Guidelines for Processing Plant 
Solutions 

 

Kolmetz Handbook  
of Process Equipment Design 

 

WASTE WATER TREATMENT 
 

 (ENGINEERING DESIGN GUIDELINES) 

Page 17 of  82 

 

Rev: 01 

Feb 2016 

 

 
 
 
 
 
 
 
                                                                                                                                                                      

This design guideline is believed to be as accurate as possible, but are very general and not for specific design 
cases. They were designed for engineers to do preliminary designs and process specification sheets.  The final 
design must always be guaranteed for the service selected by the manufacturing vendor, but these guidelines will 
greatly reduce the amount of up front engineering hours that are required to develop the final design. The guidelines 
are a training tool for young engineers or a resource for engineers with experience.     
 
This document is entrusted to the recipient personally, but the copyright remains with us.  It must not be copied, 
reproduced or in any way communicated or made accessible to third parties without our written consent. 

Table 2: Process to removed contaminants 
 

Contaminants Effects on discharge Processes 

coarse particles and settle 
able solids 

sludge sedimentation 
decomposition 
oxygen depletion 

Sieves sediments 

Non settle able, 
biodegradable substances 

oxygen depletion biological treatment 

ammonia (Kjeldahl-N) oxygen depletion toxic for fish 
negative for drinking water 
preparation eutrophication 

biological nitrification 
chemical-physical stripping 

Un-dissolved (suspended 
particles) 

oxygen depletion 
eutrophication 

micro-sieves filtration 

inorganic nutrients 
- nitrate 
- phosphate 

Eutrophication influencing 
oxygen content negative for 
drinking water preparation 

biological denitrification 
chemical precipitation 
biological removal 

dissolved, biological 
resistant organic particles 

Poisoning destroying biotope 
accumulation in the food 
chain negative for drinking 
water preparation 

activated-carbon absorption 
chemical oxidation 

dissolved inorganic particles Poisoning destroying biotope 
accumulation in the food 
chain negative for drinking 
water preparation 

ion exchangers electro 
dialysis 
reversed osmosis distillation 

pathogenic organisms worsening hygienic quality disinfection 

 
 

1. Sedimentation - Gravity Separation  
 
With the screening completed and the grit removed, wastewater still contains dissolved 
organic and inorganic constituents along with suspended solids. The suspended solids 
consist of minute particles of matter that can be removed from the wastewater with 
further treatment such as sedimentation or gravity settling, chemical coagulation, or 
filtration. Pollutants that are dissolved or are very fine and remain suspended in the 
wastewater are not removed effectively by gravity settling. 

 
 



KLM Technology 
Group  

 
Practical Engineering 

Guidelines for Processing Plant 
Solutions 

 

Kolmetz Handbook  
of Process Equipment Design 

 

WASTE WATER TREATMENT 
 

 (ENGINEERING DESIGN GUIDELINES) 

Page 18 of  82 

 

Rev: 01 

Feb 2016 

 

 
 
 
 
 
 
 
                                                                                                                                                                      

This design guideline is believed to be as accurate as possible, but are very general and not for specific design 
cases. They were designed for engineers to do preliminary designs and process specification sheets.  The final 
design must always be guaranteed for the service selected by the manufacturing vendor, but these guidelines will 
greatly reduce the amount of up front engineering hours that are required to develop the final design. The guidelines 
are a training tool for young engineers or a resource for engineers with experience.     
 
This document is entrusted to the recipient personally, but the copyright remains with us.  It must not be copied, 
reproduced or in any way communicated or made accessible to third parties without our written consent. 

Sedimentation is the separation from water of suspended particles that are heavier than 
water by gravitational settling. The purpose of sedimentation is 1) clarification - to 
produce clean water, which can be used, recycled or further treated and 2) 
consolidation - to produce concentrated solids that can be more easily handled and 
treated.  
 
Solids and non-polar liquids may be removed from wastewater by gravity when density 
differences are sufficient to overcome dispersion by turbulence. Gravity separation of 
solids is the primary treatment of sewage, where the unit process is called "primary 
settling tanks" or "primary sedimentation tanks". It is also widely used for the treatment 
of other wastewaters. Solids that are heavier than water will accumulate at the bottom of 
quiescent settling basins. More complex clarifiers also have skimmers to simultaneously 
remove floating grease like soap scum and solids like feathers or wood chips. 
Containers like the API oil-water separator are specifically designed to separate non-
polar liquids. 
 
When the wastewater enters a sedimentation tank, it slows down and the suspended 
solids gradually sink to the bottom. This mass of solids is called primary sludge. Various 
methods have been devised to remove primary sludge from the tanks. 
 
Most waste treatment system employ a gravity separation step for suspended particle or 
oil removal. The settling rate of a particle is defined in terms of “free” verses “hindered” 
settling. A free settling particle’s motion is not affected by that of other particles, the 
vessel’s wall, or turbulent currents. A particle has a hindered settling rate if there is any 
interference from these effects. 

 
Table 3: Effect of Particle Size on Settling 

 

Unit  Size  
(microns)  

Time to fall  
1 meter  

Settling  
(m/h)  

Gravel  10,000  1 sec  3600  

Sand Course  1,000  10 sec  360  

Sand Fine  100  125 sec  28  

Silt  10  108 min  0.5  

Bacteria  1  180 hr   

Colloidal 
matter  

0.1  2 years   

Color 
Particles  

0.001  200 years   



KLM Technology 
Group  

 
Practical Engineering 

Guidelines for Processing Plant 
Solutions 

 

Kolmetz Handbook  
of Process Equipment Design 

 

WASTE WATER TREATMENT 
 

 (ENGINEERING DESIGN GUIDELINES) 

Page 19 of  82 

 

Rev: 01 

Feb 2016 

 

 
 
 
 
 
 
 
                                                                                                                                                                      

This design guideline is believed to be as accurate as possible, but are very general and not for specific design 
cases. They were designed for engineers to do preliminary designs and process specification sheets.  The final 
design must always be guaranteed for the service selected by the manufacturing vendor, but these guidelines will 
greatly reduce the amount of up front engineering hours that are required to develop the final design. The guidelines 
are a training tool for young engineers or a resource for engineers with experience.     
 
This document is entrusted to the recipient personally, but the copyright remains with us.  It must not be copied, 
reproduced or in any way communicated or made accessible to third parties without our written consent. 

Gravity settling is employed primarily for removal of inorganic suspended solids, such 
as grit and sand. The equipment employed for gravity separation for waste treatment is 
normally either a rectangular basin with moving bottom scrapers for solids removal or a 
circular tank with a rotating bottom scraper.  
 
Rectangular tanks are normally sized to decrease horizontal fluid velocity to 
approximately 1 foot per minute. Their lengths are three to five time their width and their 
depths are three to eight feet. Circular clarifiers are ordinarily sized according to the 
surface area, because velocity must be reduced below the design particle’s terminal 
velocity. The typical design provides a rise rate of 600-800 gpd/sqft. 
 
Primary Treatment  
 
The initial stage in the treatment of domestic wastewater is known as primary treatment. 
With the screening completed and the grit removed, wastewater still contains dissolved 
organic and inorganic constituents along with suspended solids. The suspended solids 
consist of minute particles of matter that can be removed from the wastewater with 
further treatment such as sedimentation or gravity settling, chemical coagulation, or 
filtration. Pollutants that are dissolved or are very fine and remain suspended in the 
wastewater are not removed effectively by gravity settling. When the wastewater enters 
a sedimentation tank, it slows down and the suspended solids gradually sink to the 
bottom. This mass of solids is called primary sludge. Various methods have been 
devised to remove primary sludge from the tanks. Newer plants have some type of 
mechanical equipment to remove the settled solids from sedimentation tanks. Some 
plants remove solids continuously while others do so at intervals. 
 
1. Air Flotation  

 
Where the density differential is not sufficient to separate oil and oil-wetted solids, air 
flotation may be used to enhance oil removal. In this method, air bubbles are attached 
to the contaminant particles and thus the apparent density difference between the 
particles is increased.  
 
Dissolved air flotation (DAF) is a method of introducing air to a side stream or recycle 
stream at elevated pressures in order to create a super saturated stream. When this 
stream is introduced into the waste stream, the pressure is reduced to atmospheric, and 
the air is release as small bubbles. These bubbles attach to contaminants in the waste, 
decreasing their effective density and aiding in their separation. The most important 
operation parameters for contaminate removal by dissolved air flotation are;

 



KLM Technology 
Group  

 
Practical Engineering 

Guidelines for Processing Plant 
Solutions 

 

Kolmetz Handbook  
of Process Equipment Design 

 

WASTE WATER TREATMENT 
 

 (ENGINEERING DESIGN GUIDELINES) 

Page 20 of  82 

 

Rev: 01 

Feb 2016 

 

 
 
 
 
 
 
 
                                                                                                                                                                      

This design guideline is believed to be as accurate as possible, but are very general and not for specific design 
cases. They were designed for engineers to do preliminary designs and process specification sheets.  The final 
design must always be guaranteed for the service selected by the manufacturing vendor, but these guidelines will 
greatly reduce the amount of up front engineering hours that are required to develop the final design. The guidelines 
are a training tool for young engineers or a resource for engineers with experience.     
 
This document is entrusted to the recipient personally, but the copyright remains with us.  It must not be copied, 
reproduced or in any way communicated or made accessible to third parties without our written consent. 

 

• Air pressure  

• Recycle or slip stream flow rate  

• Influent total suspended solids (TSS) including oil and grease  

• Bubble size  

• Dispersion  
 
As in gravity settling, air flotation units are designed for a surface-loading rate that is a 
function of the waste flow and rise velocity of the contaminants floated by air bubbles. 
The retention time is a function of the tank depth.  DAF units can be rectangular in 
design but are usually circular, resembling a primary clarifier or thickener. They are 
often single stage units.  
 
Induced Air Flotation (IAF) is another method of decreasing particle density by attaching 
air bubbles to the particles, however the method of generating the air bubble differs. A 
mechanical action is employed to create the air bubbles and their contact with the waste 
contaminants. The most common methods use high-speed agitators or recycle a 
slipstream through venturi nozzles to entrain air into the wastewater. In contrast to DAF 
units, IAF units are usually rectangular and incorporate four or more air flotation stages 
in series. The retention time per stage is significantly less that in DAF circular tanks.  
 
As in gravity settling, the diameter of the particle plays an important role in separation. 
Polyelectrolytes may be used to increase effective particle diameters. Polymers are also 
used to destabilize oil / water emulsions, thereby allowing the free oil to be separated 
from the water. Polymers do this by charge neutralization, which destabilizes an oil 
globule surface and allows it to contact other oil globules and air bubbles. Emulsion 
breakers, surfactants, or surface-active agents are also used in air flotation to 
destabilize emulsions and increase the effectiveness of the air bubbles. 
 
 
2. Filtration  

 
Filtration is employed in waste treatment whenever suspended solids must be removed. 
In practice, filtration is most often used to polish wastewater following treatment. In 
primary waste treatment, filters are often employed to remove oil and suspended solids 
prior to biological treatment. More commonly, filters are used following biological 
treatment prior to final discharge or reuse. Filtration is also widely used as a tertiary 
treatment for suspended solids removal. The fundamental requirement is that the 



KLM Technology 
Group  

 
Practical Engineering 

Guidelines for Processing Plant 
Solutions 

 

Kolmetz Handbook  
of Process Equipment Design 

 

WASTE WATER TREATMENT 
 

 (ENGINEERING DESIGN GUIDELINES) 

Page 21 of  82 

 

Rev: 01 

Feb 2016 

 

 
 
 
 
 
 
 
                                                                                                                                                                      

This design guideline is believed to be as accurate as possible, but are very general and not for specific design 
cases. They were designed for engineers to do preliminary designs and process specification sheets.  The final 
design must always be guaranteed for the service selected by the manufacturing vendor, but these guidelines will 
greatly reduce the amount of up front engineering hours that are required to develop the final design. The guidelines 
are a training tool for young engineers or a resource for engineers with experience.     
 
This document is entrusted to the recipient personally, but the copyright remains with us.  It must not be copied, 
reproduced or in any way communicated or made accessible to third parties without our written consent. 

suspended particles are of sufficient size or capable of being increased in size by 
flocculation. In cases when it is not possible to flocculate such particles, more advanced 
techniques such as ultra-filtration is more practical.  
 
Some of the advantages of filtration are as follows:  

 
a. Simple to operate and easy to control  

b. Can be used for almost any type of free-flowing liquid stream containing 
suspended solid particles  

c. Relatively cost competitive with regard to sludge dewatering processes  

d. Lower energy consumption as compared to others  

e. Can be integrated easily with other treatment trains  

f. Great potential for recovery as the process will not chemically change the 
characteristics of the materials treated.  

 
Some of the disadvantages, among others are: 

 

 
a. Not capable of producing a high purity effluent as both the liquid product and 

dewatered sludge still contain a certain fraction of the liquid and solid phase  

b. Not capable of separating chemical components especially when they are 
present in the same phase.  

c. Not capable of destroying or chemically changing the toxicity of materials  